

CHEMICAL & METALLURGICAL LABORATORY REPORT

TEST PERFORMED BY: R. Lefebvre

DATE: 9-28-81

PART NAME/MODEL: Trigger Guard, Win m70

PART NUMBER:

SAMPLE SIZE: 1

REQUESTED BY: S. Franz

DEPT: R & D

REASON FOR REQUEST: Evaluation of competitive products.

Aluminum - No tests performed.

HARDNESS:

SCALE:

HEAT TREAT/COMMENTS:

CHEMICAL ANALYSIS/COMMENTS:

METALLURGICAL ANALYSIS/COMMENTS:

OTHER TESTS/COMMENTS: